
WWW.CUMSA.COM

ID Description SU.081220 SU.121626 SU.162032

1* Cam Unit w/o Insert 9SU081220 9SU121626 9SU162032

2 Heel Unit 9GU102020 9GU122626 9GU163232

3 Base Unit 8SU082020 8SU122626 8SU163232

4 Slide Unit 7SU081200 7SU121600 7SU162000

5 Molding Cam Insert 8SI081232 8SI121636 8SI162040

6 Heel Screws (x2)* 1TOA-M4X19 1TOA-M5X22 1TOA-M6X28

7 Cam Screws (x2)* 1TOA-M4X27 1TOA-M5X34 1TOA-M6X42

8 Cam Retainer 8TO-M6X9 8TO-M8X10 8TO-M8X12

9
Adjustment Plates 

(x2)*
8SU080319 8SU120325 8SU160331

10 Triangular Key 7TO-KEY

SPARE PART LIST: SLIDE UNIT - SU

2

39

5 10

4

8

1

*Supplied individually

6

7


